
EV
 C

OO
LI

NG
 S

YS
TE

M
D3

.3L
 G

2 

IT
E
M

PA
R
T

Q
T
Y
.

D
E
SC

R
IP
T
IO

N

6/9
/23

CN
-00

70
18
1

PR
OT

EC
TO

R 
DS

L
DW

G.
 N

O.
RE

V

TI
TL

E

DW
N

DA
TE

Da
te

Ch
an

ge
 N

o.
GR

OU
P 

D
FI

RS
T 

US
E

AL
L 

AP
PR

OV
AL

S 
EL

EC
TR

ON
IC

AL
LY

 S
TO

RE
D 

IN
SI

DE
 W

IN
DC

HI
LL

SH
EE

T 
1 O

F 
1

SJ
B

10
/11

/17
10
00
00
22
69
8

D
Pa

ge
 1 

of
 2 

Re
vis

io
n 

: C
N-

00
70

18
1-

D
Da

te
  :

 6/
9/2

3
Ex

pl
od

ed
 V

iew
 : 

EV
 C

OO
LI

NG
 S

YS
TE

M 
D3

.3L
 G

2 
Dr

aw
in

g 
No

. :
 10

00
00

22
69

8

G
R

O
U

P 
D

TO
 "A

"

"A
"

1

2
3

4
5

6

7
8

9

10

11

11

11

11

12

13

14

20
20

20

21

22

22

22

23

24

25

26

22
27

28

33

34

35

36
4

5

3
5

5
37

29

TO
 E

NG
IN

E
W

AT
ER

 O
UT

LE
T

TO
 A

IR
IN
LE

T

TO
 T

UR
BO

CO
MP

RE
SS

OR

TO
 E

NG
IN

E
W

AT
ER

 IN
LE

T

22

15
15

31 30
 R

EF

38

17

18
R
EF

16
15

15

4 19

US
E 

EX
IS

TI
NG

41

39

22

40

41

9



EXPLODED VIEW: EV 10R COOLING SYSTEM D3.3L G2 

DRAWING #:  10000022698  GROUP D  
APPLICABLE TO:  

 

ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0070181-D  Page 2 of  2 

DATE:  6/28/23 

 1 0K2679C 1 INSUL RADIATOR C2 D3.4L 
 2 0H7529A 1 FOIL-ALUMINUM ADHESIVE BACKED 
 3 G039253 14 SCREW HHC M8-1.25 X 20 C8.8 
 4 G022129 14 WASHER LOCK SPRING 5/16 ZC 
 5 G022145 28 WASHER FLAT 5/16-M8 STEEL ZINC 
 6 A0000191432 1 ST03 WELDMENT RADIATOR SUPPORT D3.3L G2 
 7  0E4162 1 CAP RADIATOR 20 PSI 
 8 048031C 1 CLAMP HOSE BAND .50 
 9 G029032 1 HOSE 9/32 ID (48“LG) 
 10 A0003167512 1 RAD D3.3L CPL PLASTIC TANKS 
  10000045287 1 RADIATOR ALUM 1 ROW 26MM CORE 
 11 086133C 4 CLAMP HI TORQUE 1.75 - 2.625 
 12 10000016811 1 HOSE D3.3L G2 A-GROUP RAD TOP 
 13 0H1827 1 PROBE COOLANT LEVEL 3/8-18NPTF 
 14 0G6815A 1 ASSY CAC IN:LOW-RT OUT:UP-LT 
 15 0G1285C 4 CLAMP CNST TENSION 1.75-2.625 
 16 071296A 1 HOSE 2"ID X 3.0"LG 
 17 A0000161888 1 ASSY CAC IN PIPE D3.3L G2 CPL 
 (1)18 10000011601 1REF GASKET TURBO D3.3L G2 
 19 G043107 2 SCREW HHC M8-1.25 X 25 C8.8 
 20 G052250 1 TAPE FOAM 1X1 (60”) 
 21 10000019368 1 VENTURI D3.3L G2 C2 
 22 0C2454 17 SCREW HWHT M6-1 X 16 N WA Z/JS 
 23 10000019664 1 FAN GUARD D3.3L G2 RH 
 24 10000019676 1 FAN GUARD D3.3L G2 LH 
 25 G076749 1 TANK COOLANT RECOVERY 
 26 G080713 1 BRACKET COOLANT TANK 
 27 G045764 1 SCREW HHTT M4-0.7 X 8 ZP 
 28 G065852 1 SPRING CLIP HOLDER .37-.62 
 29 0F9504 1 GROMMET 5/8"X 1 1/8"X 5/16" 
 (1)30 10000013489 1REF GASKET INTAKE D3.3L G2 
 31 A0000161881 1 ASSY CAC OUT PIPE D3.3L G2 CPL 
 32 029333A 4 TIE WRAP UL 7.4X .19 BLK (NOT SHOWN) 
 33 069860E 1 HOSE OIL DRAIN ASSY 28" 
 34 0C7649 1 CLAMP HOSE .38-.87 
 35 10000012612 1 HOSE D3.3L A-GROUP RAD BOTTOM 
 36 G042909 6 SCREW HHC M8-1.25 X 30 C8.8 
 37 G049820 8 NUT HEX LOCK M8-1.25 NY INS 
 38 0A5259A 1 HOSE 2"ID X 3.0"LG 
 39 055934D 1 CLAMP STL/VNL 1.06 X .406 Z 
 40 A0000700636 1 GUARD PULLEY G3.3L C2 
 41 G040173 2 CLAMP HOSE #5.5 .62-.62 
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SUPPLIED WITH ENGINE 


	10000022698
	10000022698-D

